

TEST CENTER TEST REPORT

CUSTOMER : _____ PRODUCTION NO.: R631015.1 :

ORDER NO. : _____ DATE PRODUCED: 2016/04/08 報告日期:

Name of Article : **RUBBOTEX** DATE ISSUED : 2016/04/09

ITEM	METHOD	specification WARP WEFT	RESULT WARP / WEFT	Determination
(mm) Thickness	DIN EN 12127	0.76±0.05	0.9	PASS
(g/m ²) Weight	ISO 2286	800±50	900	PASS
(N) Tear strength	ASTM D751	>150	180 160	PASS
(cm) Weft Distortion	MSC.81(70)	< 2.5	2.4	PASS
(%) Elongation	ISO 1421	< 30%	17 23	PASS
(N/5cm) Tensile strength	ISO 1421	>3000 > 3000	3800 3700	PASS
(N/5cm) Coating Adhesion	ISO 1421	> 150	220	PASS
passed the international standard ISO-9001 certification.				